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Rpeg | Chinese CR2032 (3.0V 225mAh)

Name of Sample %j{‘ Lithium Battery

Fnglish CR2032 (3.0 225mAh)

SAL LA 1.
%M}EE{E T e gR Pl k32 #l/ Panasonic Corporation Energy Company
Consignor

Mﬁiiﬁﬁ%ﬁer AT AR ik 2 1/ Panasonic Corporation Energy Company
AR BaEUR TR R aHi g wa)Y

Test Method UNITED NATIONS  “Recommendations on the TRANSPORT OF DANGEROUS GOQDS »
HIREARIE BRAECRF Al Yiamadi )
Criterion UNITED NATIONS  “Recommendations on the TRAMSPORT OF DANGEROUS GOODS »
FEanAMEL i

Appearance Coin type

&MFDZ B B

HAlEIE B AT 2008/4/1-2008/8/5 il /

Test Date Sample No

N ERCHEEUAAE . N IREVRAE; shiRES; AVERRE,

BB E | sios; mslkeIR

Test Items Altjtude simulation, Thermal test, Vibration test, Shock, External short circuit,
[mpact, Forced discharge

o5 | SRR UNSS.SKR, HIME .
g The sample has passed the test items of UN38.3.
% 2
e @ I $(date): 20084F (v) 08 (m) 5F (d)
i )
Remark
H A KB sF B iiis TiT1365 15
S | a o AR B _
Consignor Address 1-1 Matsushita—cho,Moriguchi City Bost Code 570-8511
Osaka, lapan
ALHE A HR S (the title of approver): HLHE Approver: ,‘> M;:";E,,r sy

B R B R irector of Quality Assurance) =

O A BRI BHE (Manager of GQuality Assurance) B Checker: ] Y W

O i B AR5 - 2 T #24 (Chief Engineer of GA) - .
¥ Appraiser: g/ ,@é%f
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Panasonic Corporation Energy Company - Test Report No. CPO008-6
o2
FRHEERAARHER S o
2= B E Standard Requirement BRI R R Bk
Neo Name of Test Items or the ?éausr:l szber Test Result Coz:?iion Remark
of otandar
A FARAE T/)98.5(1%) m
] [T IS * 1
A ) 38.3 Test T-1 =]
|| s MERL e |
Altitude simulation | UN Manual of Tests and Criteria Apnendix 1 Passed
Section {4%) 38.3 Test T—1 PRendix
AR FNARAE F Ak 28.3(4) i
J | st | gt v i I f
Thermal test UN Manual of Tests and Criteria A dix 2 Passed
Section (4™) 38.3 Test T-2 PPendix
AR FIARAE T 38,304 i
R | 283 Tes T3 i B
3 See /
Vibration test UN Manual of Tests and Criteria Appendix 3 Passed
Section (4th) 38.3 Test T-3 PPEndix
A TARAL F 8. 3010) N
A hi i 38.3 Test T-4 ;:emz(zzl H y
Shock UN Manual of Tests and Criteria A dix 4 Passed
Section (4" 38.3 Test T4 Ppendix &
= Al -i' ﬁ‘.-- i . th
TR RS ﬁ$4$ﬂ$ﬂiﬁ£¥:ﬂ'38 3(4h) HUp#5 v
. o 38.3 Test T-5 &
xternal short L See /
cireuit UN Manual of Tests and Criteria Anpendix 5 Passed
Section (4} 38.3 Test T-5 pp
Yk AR FNARHE Tk 38.3(4t)
-, Y ' il R =
. BT 38.3 Test T-6 :’ e Cria ,
Impact UN Manuel of Tests and Criteria °e . Passed
Section (4% 38.3 Test T-6 Appendix 6
AR FIARAE F 3834 [
LR | 383 Toot 15 EHERT 1 o
7 See /
Forced discharge UN Manual of Tests and Criteria Avpendix 7 Passed
Section {(4h) 38.3 Test T-8 PDCNAIX
FEIGEREEST: / Test Environment Condition FREZIRBL 1 15-25°C / Ambient Temperature: 15-25°C
I E /
ﬁ‘ﬂ?ﬁaﬁi{ﬁfﬂ Test ltems
Subcontracted 2T iilbg4 ]
Test Condion | FEEBE | Name / Post Code /
Subcontracted
Laboratory bk / FRig /
Address Tel
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Panasonic Corporation Energy Company - Test Report No. CP0O008-6
Appendix 1 EOTIHIT

S I B 475 R A
No. Name of Test Ftems Altitude simulation
:ﬁégﬁs RS IRAG AT Before ﬁziﬁf& After Bkt | FaealE ﬁg
ot Sunvle | U FIRRER) R\ RBBE TS T | e
No. (@) ) (2) ) (%) (%) Event
T JFR | 2866 3203 | 2.866 | 3.204 | 0.00% | 100.1% 0
2 | AHR 12859 | 3203 | 2.860 | 3.205 [-0.01%| 100.1% | o©
3 | KEB | og9e| 3206 | 2806 | 3.207 [-0.02%] 1000% | O
4 | FHE 1 2s66| 3206 | 2.865 | 3.207 |-0.02%| 1004% | o
5 | AEE 12890 3205 2.890 | 3206 |-0.01%| 1000% | ©
6 s | 2.870| 3.206 | 2.869 | 3.207 |-0.02%| 100.0% 0
7| ABE 12873 32038 | 2.873 | 3.205 |-0.01%] 1000% | o©
8 | AME | 2871 3204 2870 3206 [-001%| 1000% | o©
9 | KER | o878 | 3206 | 2877 | 3.208 |-0.02%| t001% | o
10 1 AR | 2868 | 3205 | 2.868 | 3.206 |-0.01%| 100.0% 0
1| ZEEEE 12869 - | 2868 - |-001%] - 0
12 | ZEHR | 2345 - | 2.844 -~ [-001%] - 0
i3 | ZmEHHE | 2899 - | 2.809 - | 0.00% - 0
14 | ZEEE 1 0g3s| - | 2838 -~ |oo1g| - 0
i5 | ZE2HH | 2900 - | 2.899 -~ |-0.02%| - 0
16 | TR | 9873 - | 2878 - |-oo1%| - 0
17 | ZEEE 1 9842 - |2842| - Jo01%| - 0
18 | ZEME | o3 - | 2863 - |-0024] - 0
19 | ZEHH 1 2880 - | 2.881 - |oo03%| - 0
20 | ZEERE | 9802 - | 2892 - |-002% - 0
v LR, V-IRS, DR, R-BEEL F-EKk, 0-EEE, BES, LMK LB BEX
Note: L{é‘%ﬁ?ﬁémﬁ}y%i?f{ng;msiasnsgr%?g’ R-Rugture, F-Fire, 0-No leakage, no venting,
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Panasonic Corporation Energy Company - Test Report Na. CPO008R-6
Appendix 2 JLOTIHEATT
el S B 47 AR
No. Name of Test ltems Thernal test
A E P HAS R Before RAGSE Afer R | FiR B el
B o | B JFHEE| BIE | FFESEE| Mess | Resiwal | H&
R Vs | OCV | Mess ocy | Loss OCV | Other
No. (g) W) (2) V) (%) (%) Event
b &% | 2866 | 3204 | 2866 | 3.233 |-0.02% 1009% | o0
2 | MEE 12869 | 3205 | 2.869 | 3232 |-0.01%| 1009% | o
3 | A%E o806 | 3207 | 2805 | 3233 |-0.01%| 1008% | o
4 | ZHE | o865 | 3207 | 2.865 | 3.234 |-0.02%| 1008% | o
FER 12890 | 3206 | 2.890 | 3234 | 001% | 1009% | 0
S | 2.869 | 3207 | 2.869 | 3235 |-0.02%| 100.9% | o
7| RE 12873 3205 | 2.873 | 3.234 | 0.00% | 1000% | 0
8 | KT |2870| 3206 | 2.870 | 3.234 |-0.02%| 1009% | o
9 | RECE ) 9877 3208 | 2877 3.236 |-0.01%| 100.9% | ©
10 | AB | 2888 | 3.206 | 2.867 | 3.235 |-0.02%] 1009% | o
1| S loges| - |2888| -~ |-oo01%| - 0
12 | ZEIHE | 904y - | 2.845 - 1 0.02% - 0
13 | ZZ2H® | 9809 - | 2.899 - 0.00% - 0
14 | FL2HE | 9 gag ~ | 2.839 - 1 001% - 0
15 | MR | 2899 -~ | 2.899 - |-0.01%] - 0
16 | ZEEEm | 9 g7 - | 2.878 - 1-0.01%] -~ 0
17 | ZEHER | 2842 ~ | 2.843 - | 0.02% - 0
18 | ZZEE | 2863 - | 2.863 ~ | 0.00% - 0
19 | ZEHE | 2881 - 2880 - |-002% - 0
20 | ZEEME 1 2892 - | 2.891 - |-0.02% - 0
S LWL VRS, D-AEGR, R-TEE, P-EA, 0-FEW, BRA, B BED EA
Note: Lgb%&;l;;lsg:émg’};?/ingirgét]?r;DEa?sgr%l?g, R-Rupture, F-Fire, 0-No leakage, no venting,
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Panasonic Corporation Energy Company - Test Report No. CP0008-6
Appendix 3 JEITIH5 T

R L, | RNHALH RE

No. Name of Test [tems Vibration Test

R i o e RIS T Before WSS After BE | msmE Hib
B ﬁ;::nﬂf? Bl |[FIEAEE| FRE | FTRgEsfE| Mess | Residual | BI8

Sample State Mass ocy Mass ocy Loss oCcyv Other
No. (2) (V) (g) V) (%) (%) Fvent
P &% | 2ees| 3233 2865| 3245 | -001% 1004%| o
2 | AKHE | 9860| 3232 2868 3244 | -001% 1003%| o
3 | MR | ogon| 3233 2805| 3243 | 0oo%| 1008%| o
4 | BHE | 2865 3234 2865| 3248 | 000%| 1004%| O
5 | AR | ogeo| 3234 2890 3246 | 001%| 1004%| o
6 | AEE | 2969| 3235 2860 3245 | -0.01% 1003%| o
7| BB ) 2873 3234 2872 3245 | -004% 1003%| o
8 | SR | 2870| 3234 2870| 3245 | o00%| 1003%| o
9 | SHCE | 2877| 3.236| 2.877] 3.250 | -0.01% 1004%| o
10 | HKE%E | 2867| 3235 2867 3245 | ono%| 1003%| o
1| ZE%% | 2ge8| - | 2868 -~ | o001y - 0
12 | WA | 2845 - | 2.845 - | 0.00% - 0
13 | ZEHE | 5809 - | 2.899 - 0.00% ~ )
14 | M | 2839 - | 2830 - | ootw| - 0
15 | FE2HE | 2899 - | 2.899 ~ | 0.00% - 0
16 | 2l | 2878 - | 2878 - 0.00% - 0
17 | Z2ME | 2,843 - | 2.843 ~ 1 0.02% - 0
ig | ZEBE | 2863 - | 2863] - | oo00%| - 0
19 | Z&i®R | 2,880 - | 2880 -~ |-oo1% - 0
20 | ZEEME | 2801 - | 2891 - |-001% - 0
HE: L-RE, V-RAL, DR, R-TEEL Rk, 0-TlVE, TR, LM, TR, TRk
Note: anl;?:ﬁ]s{;sgseem\h/]yv?;l?ugptllﬁ'eDgasnsgnﬁ?éy R-Rupture, F-Fire, 0-No leakage, no venting,
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Pangsonic Corporation Energy Company - Test Report No. CP0008-6
Appendix 4 4O TT 456 T

BEl oy R A 4 95 WA

No. Name of Test kems Shock Test
’i‘fr?n ook HAYE] Before iﬁaﬁiﬁ After %ﬁ i&]}iﬁé sg }1_.;*: gﬁhg
Szlf)?a S;gfée EE FF%)%C%E ﬁf ﬁ%ﬁﬁ Loss ocv O’&t‘her
No. (e) (V) () ) (%) (%) Event

t | &E% | o865 | 3245 | 2865 | 3.254 |oo00% | 1003% | o©

2 | Qe | 2868 | 3.244 | 2.868 | 3.250 |0.00% | 100.2% 0

3 | s | 2895 | 3243 | 2.895 | 3.251 | 0.00% | 100.2% 0

4 | EHE o865 | 3248 | 2.865 | 2257 |oo1w | 1003% | o

5 | A2 12800 | 3246 | 2890 | 3.253 |-001%] 1002% | o

6 | A% | 2869 | 3245 | 2869 | 3251 |001% | 1002% | o

7| ABE 1ag7a| 3245 | 2872 | 3253 |oo2w | 1003% | o

8 | &AM | 2870 3245 | 2870 | 3254 |o0.01% | 1008% | o

9 | AE® 12877 3250 | 2877 | 3.259 {0.01% | 1003% | o0

10 | Z5E | 2867 | 3.246 | 2.868 | 3.254 | 0.00% | 100.2% | O

11 | ZEEE logsg ) - |2868| - looox| - 0

12 | ZEHE | 5945 - 12845 - |-001%| - 0

13 | ZEEHE | 2800 - 12899 - |-001%| - 0

14 | ZEEHHB | 9 gag - | 2.838 - |-0.02%| - 9

15 | Z=EME | 2809 - 2899 - l-001%| - 0

16 | ZEdiE | 9979 - 12877 - |-001%| - 0

17 | Z2IR | 2843 -~ 2844 - JooO2%| -~ 0

18 | ZEHE 12863 - 28630 - |001%| - 0

19 | ZEHE | 2.880 - | 2879 - |-002%| - 0
20 | ZEEHER | 2891 - | 2.891 - |-001%| - 0
Ko LRI VRS, DMRE, RO PR, -G, FWS, TEK, ERE FE
Note: L;&%%E:fﬁémgi;}]iangj?{%{)tl?r;m&saisﬂ?g’ R-Rupture, F-Fire, 0-No leakage, no venting,
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Panasonic Corporation Energy Company - Test Report No. CPO00&-6
Appendix 5 HOTIHTH
s 5 A B 4455 SRR
No. Name of Test ftems Exernal short circuit
HREE | RN P o 5% T O v LS a4
Sample No.| Sample State | Max. External Temperature("C) Other Bvent
1 i) 62.6 0
2 ] 60.8
3 bl 60.4 0
4 it 61.6 0
5 I, 63.2 0
6 AR 63.3 0
7 R, 60.8 0
8 R, 61.4 0
9 e 61.6 0
10 | K 0.1 0
1| ZERE 57.9 0
2| AR 56.9 0
13 | ZENE 57.5 0
14 | EEER 56.8 0
15 e 56.7 0
16 | Ziae 573 0
17 FERIR 57.9 0
18 | ZEEA 56.5 0
19 | FEER 56.2 0
20 | ZEEME 56.8 0
Fye: D-fRfk, R-TZ, Pk, 0- TR, ERE, THA
Note: L;{I;?jaail;gsg;émgfl;}’e;;i?ﬁétl}i)r;!)i&faisg%%?r, R-Rupture, F-Fire, 0-Nc leakage, no venting,
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Panasonic Corporation Energy Company - Test Report No. CPOD08-6
Appendix 6 FOTIH8 R
BE | g | mwmRsn e
°. Name of Test Items Impact Test
RERERE | RIS FF SRR I e TR BE HAh 302
Semple No.| Sample State | Max. External Temperature("C) Other Event
21 R, 33.2 0
ez | AR 37.3 0
23 | MR 37.1 0
24 e, 396 0
25 I, 30 4 0
26 | &S 29.1 0
27 | ZWEER 29.9 0
28 | EEEE 30.3 0
20 | ZEEE 28.5 0
30 | &SRR 29.5 0

FiE: D-#gik, P-fk, O-FTREMR, Tk

Note: L-~Leakage, V-Venting, D-Disassembly, R-Rupture,
no disassembly, no rupture & no fire.

F-Fire,

0-No leakage, ne venting,
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Panasonic Corporation Energy Company - Test Report No. CP0008-6
Appendix 7 FLOTIRIT
s T-8 AR A4 A G
No. Name of Test Items Forced Discharge
HaEm ] BRIk A4
Sample No.] Sample State Event
31 L 0
32 | WEEE 0
33 | ZERR 0
| SR 0
35 e 0
36 | ZERhe 0
37 Eies e 0
38 | EEE 0
30 | WSEE 0
w0 | BEEE 0

T DMk, P-EK, 0-EME, T
Note: L-Leakage, V-Venting, D-Disassombly, R-Rupture, F-Fire, 0-No leakage, no venting,

no disassembly, no rupture & no fire.
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Panasonic Corporation Energy Company - Test Report No . CPC160013-1
21T
H 3T =z
wem sz | Chinese CR-2032/GUN
Name of Sample %8 Lithium Battery
English CR-2032/GUN
St o
J_h%{l!_ AT EBERF= Bk =&+ / Panasonic Corporation Energy Company
Consignor
R T T EERFE L BER&H:/ Panasonic Corporation Energy Company
Manufacturer
3 ik HAE(R TRREYBHOZEYNSE)
Test Method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROQUS GOODS »
HIERRHE BAE(R TR RS HRILE)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOQODS *
CEFRPYN ) A BRBE F TGS
Appearance Cardboard Box of Rectangular Solid of Light Brown
&M 17 H gp =1
oM TZ B 5 2012/01/10 MoniR S y
Test Date Sample No
¥ M5 B LRSS B EENN
Test [tems 1.2m Drop Test, Gross Weight Measure
o | ERFREBLTETERN, RNSELH.
1/ .
5 S The sample has passed all of the testing items.
=1 3
7% £
i S %% F #(date): 20124 (y) 014 (m) 11H (d)
BqIE /
Remark
. AR KIRAFFO R TR 1ELE
SRR A 1-1 Matsushita-cho,Moriguchi City B B E 570-8511
Consignor Address ' Post Code
Osaka, Japan
Hh#E A HR 45 (the title of approver): fLtHE Approver: /?% &Mm,,,

B 57 5 AR UE &K (Director of Quality Assurance)

O Bt 8L fRAE R (Manager of Quality Assurance) B 1% Checker: 4 k;xwujmygf

O i 42 fRAIE = 4F T2 If(Chief Engineer of QA)
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Panasonic Corporation Energy Company - Test Report No . CPC160013-1
FL2TIEE2TT
FREImE 2% | R AT i 25 5 . N
£ | name of test standard requirement or the j&lﬁéﬁ?‘vﬁ. %Ek
No items clause number of standard test result test conclusion | remar
WEEREH, NEYELF.
The package is not
T k3% cracked, and the
S E (CeTElBRyiai contents are not
R WP METEA) (15th) damaged and not
(LUFfE#R: MEEA) shifted.
= o
(15th) 33?—188%55’\ f 3R, ]fiﬁ%;‘*’nﬁ%o
1'2?& Recommendations on the Th K . : /
P& IR | TRANSPORT OF DANGEROUS ‘ © backage 1s no ey
1 19m GOODS Model e kg cracked, and the p d
D : Test contents are not asse
rop Tes
P Regulations (15th) (for damaghe‘dftar:jd not
short: UN Model shied
IR, AFEY5EEH.
Regulations)  SPECIAL
PROVISION 188 The package is not
Bk cracked, and the
contents are not
damaged and not
shifted.
5 MEA  (15th)
e 3. 318843 _
5 %C;E;fijsﬁ Weight of 1box : & /
Wei UN Model 1.7kg(Gross) Passed
eight Regulations (15th)
Measure SPECTAL PROVISION 188
e UL 25dogC
e Ambient temperature: 25deg-C
condition
R f
test item
SR TE
Subcontracted a & BF / e /
test condition SEIG name post code
SibTJOHUacted ik / B iE f
aboratory address tel
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